ot

\"AAY A tecmcrac n

Mt

Instruction manual

V:¥0 SCHLE WHADKO CONVHOLLED ELECTHIE

POWEREW YWU GHCING eUGE&Y

Dimensions ]~7:
Length & E
Width EFE
Height =&

%




Transmitter Preparation
EEIT R

Transmitter Battery Installation
EEREhRE

Battery Cover

Open battery cover at the bottom of transmitter.
Install batteries. Follow the direction of batteries
designated in the inside of battery box.

EERSNRITRENET, RESt.
IRFEE AR RE BN SEEIEE .

© o0 N o o ~ 0w N -

-
o

11

4X AA Alkalln Batteries
AA IR ~

. <daHz

Control Panel  #:4|m#

Steering Wheel i

Throttle Trigger iHif*#dn

Battery Compartment ®ith &
Charging Jack #&EH M

Sterring Servo Reverse [ 1F 3 B
Power LED & ilifg/~i&

Steering Trim & i1 4 i

Bind Button #tEi%tl

Throttle Servo Reverse i[9 iF iy B A
Battery Voltage & ih 7

Steering Dual Rate [ K/ M

Power Switch &R

Throttle Trim "}




Battery
it

1. Install Transmitter Batteries

LA T

2. Connect Battery to ESC

AT

3. Switch on Transmitter First

B RGH

4. Switch on ESC Second

e

Battery Charger
(Not Included)
FEH G (N ELAR)

Electronic Speed [ ..
Controller / Switch ™’

Receiver

Helowk

Note: When done driving Turn Off the
ESC and THEN Transmitter

TER: A LR BB P G B e PR o

e

$Rim (B)

@ Hex Wrench
+FER

No need to pre-drill precise holes
(1mm to 15mm)can be drilled

AT LA T8 S A FL2ERE 30 8 1 mm—1 5mm

FLVRF B P G
@ Needie Nose Pllers @ Avl @ Grease @ Screw Cement @ H162
N i e hEp RHARIK Instant Glue
R B 7K
—eonl < E
ey

@ Differential Grease @ . H154 @ Wire Cutters @ H096

EiEH Body Reamer it ROUND CUTTER

HRKT] P 5177

@ Volybdenum Grease(Black) T 4

2>

@ sharp Hobby knife
EXW)

For trimming bodies!
RATiEaeEss!




1 Motor Mount/Side Panel
DIk EE/ AR

T04104
Bag-A _
g T04103 Motor Mount-F

3 E—
Motor Mount BiAEEF

T04137
Side Panel-Left
/ fite-7%

e

=D . T04100

ik
T04149 -
Centrql Reinforcing Bar
thRANE S

T04137
Side Panel-Right

Main Chassis
FRE
WA
s FS308/T01119
g \ M3x8 Screw
Y
8 M3xBIRL FS308/T01119 1348 Sorow
X RZZ
L) 8 Q)L 18

Assemble as many times as specified
X2 Eee




Diff
2

an

|

\

\

\

\

\

\

\

\

\

\
TS413

Gear-40T \

K4ig-40T ‘

\

\

\

\

\

\

\

\

\

TS424
2x9.8 Pin

2x9. 85M%t

TS424

98mm CVD Bone

98mmCVDIA & \

TS424 2x9.8 Pin
2x9. 85M%t

10
TS424 Spring Buckle
s

O

TS424 M4x4 Screw
M4x44Z 22
!

TS424 CVD Shaft
CVD%

TS424 Ts424
M4x4 S
M4:4££ZW T~ CVD Shaft
g CVD%
NN . Ts424
Spring Buckle
@ TS424 it
Q \ CVD Small Umbrella Cup
@f VDR HEHR

nt TS413
\ Gear-16T

INER-16T




Front Gear-box -
4 Bag-B

FS308/T01119
M3x8 Screw

/ M3x818 2%

FS315/T08807
M3x15 Screw

M3x 158822

FS315/T08807 M3x15 Screw
M3x 158822

@Dm ...... 2

FS308/T01119 2/I3x8 Screw

M3x8HZ 22
................ 4
Rear Gear-box B B
5 ag-
JErs] T04117
= 95mm Center CVD
95FhCVD
W5802/86000 \
5x8x0.2 V\;aifher
FS312/Tosg05 Ox8x0- 28k -
M3x12 Screw
T04129 W3x124R%
;04140 Arm Mount-RF /
ear ggar-bcjf:;éwer B B2 [E] 5 fE-RF (@}Q
EERE-TR
B ‘ B051004/T02100 _~
\ S 9 " 5x10x4 Ball Bearing
g &) 5x10x4%H 7%
S /
T04041
Gear-16T ‘ ' BS310/T01115 M3x10 Screw
EE-16T J M3x 108822
..................... 2
B051004/T02100
5x10x4 Ball Bearing
5x10x4%H 7%
FS308/T01119
M3x8 Screw Z Y I, 4 I I 2
M3x81E 24 BS310/T01115 N, 22 W5802/86000 5x8x0.2 Washer
M3x10 Screw . 5x8x0. 28 B

M3x10!‘.§ﬁ\

FS312/T08805 M3x12 Screw
M3x 128822

T04140 FS308/T01119 M3x8 Screw
— y

Rear Gear-box-Cover M3x8HZ £

RiE-E&

[3]




Rear Gear-box
6 Bag-B

FS308/T01119
M3x8 Screw
&i g/ M3xBHE 2
FS315/T08807
M3x15 Screw
M3x 158844

FS315/T08807 M3x15 Screw
M3x 158822

Shipper Set
7 Bag-C

10x15x4 Ball Bearing
\% 10x15x 45 7%
T04125

@/

P210/T04032 2x9.8 Pin B101504/T02099 10X15x4 Ball Bearing
2x9. 8§t 10x15
........................ 2
BS305/T08788 M3x5 Screw
M3x542 22
© (w ... t N |
P208 2x7.8 Pin TO4125 M3x3 Screw
2x7. 8§ET M3x38R 22
C—JO e 1T O ...
T04132
Slipper Hub Set-B
?ﬂBEﬁn B
T04121
Slipper Spring
53:131 Sztiew HIR §$%
P21 0/T04032
M3x 3R 22 \ 2x9.8 Pin
T04123 2x9. 83t
Center Diff Conenecting Cup
th §¢§ﬂ B1 01504/T02099

T04132
Slipper Hub Set-A
HHIRAE-A

\

T04120
Slipper Shaft

HHPR %

Spur Gear-80T
45%8-80T

T04131
Slipper Clutch Pad

INBHREER

Slipper Nut
[E] &
P208 PR IFEEIR L3.5mm
2x7.8 Pin
2x7. 8§MEt Aften first run, re-adjust to around 3.5mm
5?)2054138788 EITREEEEE3. 5mm Tighten for less slippage when traction grip
M3x542 4% LR GIMAEHE, BRI S EFERE.

Loosen for more slippage
AR GIMMAIBHE, BRI EREIEE.

a




s B

Steering Servo -
9 Bag-C

Select the servo horn matching the servo being used.
RIEREHLERERE .

Q T04005

Servo Mount

— R

BS308/T01114
M3x8 Screw

M3x8IR 22

\ W3708/T02081 3x7x0.8 Washer
W3708/T02081 3x7x0. 8

3x7x0.8 Washer
3x7x0. 8 4

BS308/T01114 M3x8 Screw
M3x8HE 22

O(ms ;

x Must be purchased separately

FEREY® ,?l




Steering Servo -
U5 Bag-C

T

FS308/T01119
M3x8 Screw
M3x84Z 22

FS308/T01119 M3x8 Screw
M3x8HZ 22

©[ e

11 Bag-C

T04124
Servo Saver Body
ZHES
W3551/T01014
ggr3'1g8 Top 3x5.5x1 Washer/
Servo Save Bx1%
R | 3x5. 5x 18K
T04148

Servo Saver Bottom

7 EAET

T04038
T04124 M3 Screw
Steering Buffer Spring 38R L2
g R E
T04124 E
Buffer Prop Adjusting Nut ﬁ
M ARG ‘ [ |
ml—g

T04147

Steering Ackerman Plate

N ETER

T04148

Servo Saver Left

7 meEE

W3551/'§01014 3x5.5x1 Washer
X

@I] 5. 5x1%2

.................................. 2
T04038 M3 Screw

M34R 22
([ —— 2




(Pl .| Bag-C

W463
4x6x3 Washer

4x6x3E
14.6mm B040803/T01074
4x8x3 Ball Bearing
H o Q)| ek
A Projection.Note direction
AEAE
% 4mm
\b T02029
i} 4.8mm Ball End T04157 B040803/T01074
4. 8mm¥327’-& Servo Saver Post 4x8x3 Ball Bearing
T04108 — it N 4Ax8x 3
3x35 Turnbuckle
L - —— ) e g e s S B\ [ R 4
W463 4x6x3 Washer
X3
............................. 2
T02093 Ball Stud-Short
BkSk-38
Ofm ... 1
T02092 Ball Stud -Long
T02093
Ball Stud-Short ‘ [jﬂﬂ. _____________ 1
BkSk-%8
FS308/T01119 M3x8 Screw
i M3xBIZLL
©))_ I—— 2
T02029 4.8mm Ball End
4. 8mmIk Sk FE
FS308/T01119
M3x8Screw |l 4 e 2
M3x8#Z 2% T04108 3x35 Turnbuckle
3x35HhHF
T O T T ...
Top Deck/Car Shell Column
—Hi R Bag-C
T04102
BS308/T01114 Rear Top Deck
M3x8 Screw }—E‘—*ﬁ*ﬁ

T04101 i
Front Top Deck

AT 1R

M3x8iR 24

©

T04146

ATEFEA

_____

Front Car Shell Column

T——M3x8 Screw

T04146

Rear Car Shell Column

BEEFH ~__
T04055
Antenna Pipe Mount
RELERE

BS308/T01114
M3x8 Screw

M3x84Z 2%

FS308/T01119
M3x81R 22

FS308/T01119 M3x8 Screw
M3x81E 22

O))

BS308/T0111 422/I3x8 Screw

1.1 A

Ture-to-scale diagram




Front Shock Tower -
14 R Bag-C

BS310/T01115
M3x10 Screw
M3x 104822

\ BS312/T01116 M3x12 Screw
BS312/T01116

M3x 124222
M3x12 Screw T04135 x1243

a1 24822 Front Shook Tower (©) (Jm—............ 2
AR AR R

BS310/T01115 M3x10 Screw
M3x 104222

Rear Shock Tower
m ERER Bag-C

BS312/T01116
M3x12 Screw
M3x128822

Wing Mount

EBRZR

—__ T04136

Rear Shock Tower

fEREE g

BS312/T01116 M3x12 Screw
M3x 124824

@(ﬂm .................. 4




=] Bag-C

BS310/T01115
M3x10 Screw

M3x 104822

BS310/T01115 M3x10 Screw
M3x 104222

Bag-C

1 7 Difference On The Roof
s FTRR

T04122
Center Diff Cover

thE FTRAR \

BS308/T01114
M3x8 Screw

M3x842 22

BS308/T01114 M3x8 Screw
M3x81ZF 22

O(mm




") sag-D

T04155
74mm Front CVD
74mmRBjCVD T04133
Steering Arm
BEE T04038 M3 Screw
M38R 22
T04113 P210/T04032
C-type Holder 10 Degree-L 2x9.8 Pin []]I:D ................ 4
CHUEE10° -L v 2x9. 8%M%t B051304 5x13x4 Ball Bearing
~ / 5x13x4%H 7%
/ T04142 g
B051004/T02100 " Rt A
5x10x4 Ball Bearing NS C)\ 7 FREE=1 4
5x10x A% 7 2 / > [ 2
4 B051004/T02100
< 5x10x4 Ball Bearing
5x1 0X4§E7¥(
B051304
&gi?zgjv 5x13x4 Ball Bearing =’ L | e 2
M34E 22 5x13x4%H7& T04142 M2x5 Screw
- T04142 o SRR
M2x5 Screw @ 2
M2x542 22 P210/T04032 2x9.8 Pin
2x9. 8§t
CIO e, 2
SS308/T01095
M3x8 Screw
M3x8§!ﬁ§&\
T04111
EI;_OI’]t Lower Arm
Al NEE
T04105 SS303/‘|¢|’ :(3)1:;1 Et‘.%224[4\/I3x3 Screw
3x32Arm PIN x38R2Z
wauEg® —o 08 0 |loW ... ... 2
SS308/T01095 M3x8 Screw
\SS303/T01122 M3x81R 22
M3x3 Screw
et O ... 2

Assemble both Left and Right
BELNG

2 701




20 Front Suspension Arm
ATBE

Bag-D

T04139
Sguat Adjustment Block-0
@ BT R-0 ,,)
“ 5 ‘
To4127 / E @

N\ T04139
- /0 \Squat Adjustment Block-0

B EEIEAT -0

/QP/ FS312/T08805 \
x12 Screw
T04035
/ M3x 1282 22 @ 3x51 Arm Pin

BS308/T01114
M3x8 Screw T041 43 3X51 E%Kﬂi
M3x8IRLL Anti-collision Plate

BatEMR

kick-up

FF [

® ©0 = 0Q) (®

®O©Cc=00Q®

®©ocs00Q®

©©c =00
©©c =0Q0
® o s00Q0
@ ©0c =00 @
@ @0 =00 @
@ @0 =01 @

T04035 3x51 Arm PIN FS312/T08805 M3x12 Screw BS308/T01114 M3x8 Screw
3x511EEE M M3x 128222 M3x8HZ 22

[ ] O . 2 @[}m ....................... 2 @(ﬂm ...................... 2

V Assemble both Left and Right
A HEALG W




21 Bag-D

J &R
T04107 —
3x45 T:J_rnbuckle > i
3xA5HIAT N 110 x2 2?2%%2?%

T04014 /

4. 8mmEk Sk FE—4&

|
4.8mm Ball End-Long @

Front Upper Rod-
Al ERAF-L

x1

Front Upper Rod-R
Rl ERIAF-R

Rear Upper Rod

K@)
AEAE
=
22.5mm
A Projection.Note direction

[ B
21.5mm
A Projection.Note direction
AEAE

21.5mm
A Projection.Note direction
o| (@)
ARAE
20.5mm

g o

A Projection.Note direction
AEAE

T04107 3x45 Turnbuckle

T04014 4.8mm Ball Er-ltg-Long

3x45R#F 4. 8mmEK Sk FE
................... LB
Front Turnbuckle
Py ;5| Bag-D
T02084
/®/\M3 Nylon Nut
M3 AR AT
()
M T02092
Ball Stud-Long
> Bk

W3551/T01014 3x5.5x1 Washer
3x5. 5x112
.................................. 2

T02084 M3 Nylon Nut

. M3e 353
T02092 Ball Stud-Long
PRk~
O ......... g

!

&

W3551/T01014
3x5.5x1 Washer

3x5. 5x1# 5

Assemble both Left and Right
BELFA

Lk

X2

Assemble as many times as specified

TREHE 72| 1:1

Ture-to-scale diagram
EhA 4]




&) i | Bag-D

T04134
Rear Hub
7 R
Yy T04142

M2x5 Screw
M2x58% 22

78N B051004/T02100
5x10x4 Ball Bearing
‘ — 5x10x4
\ ‘;:‘_\ \@ 5x10x ﬁﬂiﬁ(
B051304 ' 7
5x13x4 Biamllgearing \
5x13x45M 7
2\ P210/T04032
/ AN 2x9.8 Pin
e 2x9. 8%t
B051304 gx?gxfmlg’:%ll Bearing
xTIx4%H7 T04142
/ Hex Mount-14mm
7~ A E—-14mm
T04156
9 62mm Front CVD (
B051004/T02100 e %
5x10x4 Ball Bearing
5x10x4%H 7%

O .

T04142 M2x5 Screw

M2x542 22
ZA N o 2
210/T04032 2x9.8 Pin
2x9. 8%
C— 3O . 2

T04112
Wheelbase Washer

MR

SS308/T01095
M3x8 Screw

M3x84Z 24 AN
\ SS303/T01122
M3x3 Screw
M3x3iB 22
T04105
3x32Arm PIN
3x321B i
T04112
— Rear Lower Arm
BETEE T04112 \éérég%tﬁ_se Washer

V Assemble both Left and Right 2 Assemble as many times as specified
EEEIE X< phtied [13]




;?Q%Suspension Arm Bag-D

T04139

Projection Control Block-1
BT R

T04130
Arm Mount-RR
?%%‘IEIE&—RR\

FS312/T08805
M3x12 Screw

M3x 124222

T04035 3x51 Arm PIN

3x51IRE
(

FS312/T08805
M3x 1242

© [

M3x12 Screw
44

T04035
3x51 Arm Pin

3x51IRE

T04139

Squat Adjustment Block-0

B 8 TIHR-0

&)

Ir.T:-?E’i—

V Assemble both Left and Right
HELMA




] Bag-D

9

/®\

T02084
M3 Nylon Nut

M3fE iR

T02092
Ball Stud-Long

T02084 M3 Nylon Nut
MIE A 42 B

o\
{ )

T02092 Ball Stud-Long

Th3k-1
© Ofjmm ...

Front Swaybar -
A - | Bag-D

T04150
4.8mm Ball End-Short

4. 8mmEk Sk [E-%5 ~__A

T04109
Swaybar Ball Stud

R A ER K

T04150 /'
M3x10 Screw
M3x 104224 @

V Assemble both Left and Right
MEEMAR




Front Swaybar -
L e | Bag-D

T04109
M3x3 Screw

M3x38Z 22

SS303
M3x3 Screw
M3x 38R 22

)

T04152
-SI—O41I:338 Adiust ‘ Swaybar-1.2
way Bar Adjustmen > _
e
. W
SS303/T04109 M3x3 Screw
M3x342 22 M2. 5x68R 22
o ... 4
FS2506 M2.5x6 Screw
M2. 5x68R 22
O 2
Rear Swaybar -
PR | Bag-D 3
< ‘
Q)
T04150 /.
M3x10 Screw
M3x 104222 @
4.8mm Ball End-Short
4. 8mmEkSk B4 ‘ ,"
I\
T04109 — 53;/
Swaybar Ball Stud ‘
R TR Sk




Q05| Bag-D

SS303

M3x3 Screw
M3x34222

T04109
M3x3 Screw

M3x348 22

N

T04152
SS303/T04109 M3x3 Screw Swaybar-1.2
WSx3ARE T04140 BT 2
Sway Bar Adjustment
@n ................................ 4 F82506 Bﬁ1tﬁ*¥ﬂa¥,¥
FS2506 M2.5x6 Screw M2.5x6 Screw .
M2. Sx68REE M2. 5x68R22
©pw . 2
Shock Absorber B E
31 ag-
BEER
TU0250-8
Spring
i
‘ TU0250-8
——1mm Washer-Black
TmmER-EE
‘ TU0250-8
; T04158
<& )= 28x1.9 O-ring Front Shock Absorber Body-Short
: 2.8x1.9 05 R RS ESE
TU0250-8 Spring _
W | | T04159
Q -2”5]025V9-8h Whit Rear Shock Absorber Body-Long
—2.0mm VWasher- ite ‘¥-%- n);— _lz
A4 2. 5mmER-HE ‘ RERFES K
TU0250-8 1mm Washer-Black
$h_ TU0250-8
TmmEB-EE <> )—2.8x1.9 O-ring
4 2.8x1.9 0f \
TU0250-8 1mm Washer-White TU0250-8
1mmER-T & @ 7]:;}%?5?%\%'“9 ‘ '
TU0250-8 2.5mm Washer-White ‘
2 smE#-EE F——) TU0250-8
— 9x1 O-ring ‘
TU0250-8 2.8x1.9 O-ring
2.8x1.9 0If ‘
@ U ......................... 8 TU4160 ‘
TU0250-8 9x1 O-rin — Shock Below Cover
9moﬂg BETE
.8

Assemble both front and rear
AAFEFIEMER

2

Assemble as many times as specified

X2 EIEey 771




TU0250-7
Shock Absorber - Front Piston-Black ( )
32 R e S Ffx2
BEE-Ea

TU0250-21/3TUE%50-2 2.3 E-ring EEE-8E ]

) P— .

Front For Short

TU0250-7_Front Piston-Black RIE R %E
_HI /% & " Rear For Long
\ ‘ | EEAK
......................... 2 ‘ TU0250-1/TU0250-2 ‘ TU0250-8
— 2.3 E-ring 12x1 O-ring
-7 Rear Piston-White 2.3 E3A1 % / 12x1 0If
EE-PE O ' )
| = | @
— =
......................... 2 | < >\
TU0250-8 12x1 O-ring A

2x1 0If ‘

TU0250-1/TU0250-2
2.3 E-ring
2.3 Ef |
......................... 4

Front For Short

_ pIEMRE
Rear For Long
FERK
T02187 5 8 BaII End ‘
B TU0250-1
Front Shock Absorber Shaft T02062
BB R 34 \ 5.8 Ball stud
............................ 4 T TU0250-2 5. 8%kk
T02062 5 8 Ball Stud Rear Shock Absorber Shaft
5. 8EkSk SELRE 224 |

-
L

T02187 ‘
5.8 Ball stud — /

5. 8TkKEE

557 ] vag-E

\ o TU0266-7
M2.5x4 Screw
L‘/ M2. 5xAiB 4L

Front For Short
AT A
" Rear For Long

TU0266-7 FEAK
M2.5x4 Screw

M2. 5x44Z 22

i

ock Upper Cover

BELE TU0250-8
| 14x1.5 O-ring

14x1.5 0If

Please locking the screw. e

5 ’22 ‘Ijil - — Rear For Long
IRLR EaRy | .
Spring Adjuster

/ EHEITEE

TU0250-10F
Front Shock Absorber Spring-Medium

AT R R E -
TUO0250-10R
Rear Shock Absorber Spring-Medium

| Tuo266-7 [ERE S E -
Below Spring Mount End
SRE TR EE TU0266-7 M2.5x4 Screw

M2. 5x418 22

) GLOLL J—

| TU0250-8 14x1.5 O-ring
14x1.5 0If

Please loosing the screw. |

RIRLLTT.

Assemble both front and rear 2 Assemble as many times as specified
E AFERTEAEE X< pahtied 78]




Front Shock Absorber -
T04141
Shock Ball Stud
#FRE E3kak

M3 Nylon Nut
M3Je AR
T04041 Shock Ball Stud
BS312/T01116 g / ________________________
M3x12 Screw AN
Nox1 248 ; \3 T02084 M3N %1 it
o OH .o

BS312/T01116 M3x12 Screw
M3x 124222

© (o—

gg&a%;hock Absorber Bag-E
T04041 Shock Ball Stud
P E L EkER
........................ 2 T02084
/®\ M3 Nylon Nut
T02084 M3 Nylon Nut M3JE 1B
W2 AR 2H18
OH oo 4
BS312/T01116 M3x12 Screw T04141
M3x1218 22 Shock Ball Stud
@ (]]m 5 HIF R FER R

T BS312/T01116

M3x12 Screw
M3x1218 22

V Assemble both Left and Right
A LA W




2™ Bag:F

T02178 ©
Battery Post L
g |

r

FS308/T01119
M3x8 Screw
g M3x88R 22

FS308/T01119 M3x8 Screw
M3x8iR 24

©)mw 2

§1 =" | Bag-F

H477
M3x3 Screw

M3x348 22 \
H477

Aluminium Motor Gear-17T

s AN

\ CS310
M3x10 Screw

M3x 1088 22

H477 M3x3 Screw
M3x34E 22

omw ... 1| [GearRato ) 15 o 11.7 11.1 10.5

10.0

CS310 M3x10 Screw %
M3x1088%%

O [[mwmw ... . | %% | 16T | 17T | 18T | 19T

20T

Must be purchased separately

X =EEBEYR ,2—0|




Bag-F

Please install the motor, and then lock the screw.
B DR IR R

Tighten the screws with one sheet of paper
inserted between both gears.

FRATEE Z B AYIEI AR £ R — S E B R B

ESC/Receiver
E o ISR S Bag'F

(i \ T02087

Antenna Cap B 5 5
~  REER N Bk
T02087 i
Antenna Casing ?eﬁe%er X
REEE \ \
T02087

Double-sided Tape

‘ﬁ )
A

X Must be purchased separately

ERHEYR Wl




40 Bag-F

T04110
M3x10 Screw

T04110
M3x 104224 Adjustment Nut

WERZME

T04144 ?
Battery Holder
Bt E AR

N

B E

/AN

T04110 M3x10 Screw
M3x 108244

41 Bag-G

TUO0442W
Front Wheel

HIREHE

|

\

\

\

\

\

\

\

\

\

*  om | mE
\

Tuosan |

‘ BRE \‘\\
\ /

\

\

|

2 Assemble as many times as specified V Assemble both front and rear Must be purchased separately
X2 EFEE EEFEAEE (oo X EELTE




'l Bag-G

Whee
e

42

5 =
z :
c H
S :
o H
[ :
s= m
e .
ik

St umy
~ N

: (©
S
T A

2
pogzcy
S a
4
4%m} m
8n.__|I|.~ T
S 8 2 o
ST S
FS 3
// -
& -
o
=
S5y
S & 8
L 2o%
B S x
0 ==

2
o
h |
o 5 m
> .t :
<) 7] :
o =¥ e
8 |gE G%m
22 B o
Ny (e
=W S o
™ I 2
<

23]

V Assemble both Left and Right
A HELMG




(]
8
[7)

REEBR.

Paint the body shell from the in

®

%5

45 Bag-G

24

d

cifie

spe

many times as

=
==}

Assemble as
x4 ErEES




@ Exploded View
RAEE

ﬁ@ﬁo&oﬁ
/

/
TS4040 Q@@
B101504
/

T04040

\/._.Commo.\_o_n

T04148"

; 04038
O, To2002

SV 104148~

4
6mu T04040
amé\_o\uo,, §é ﬂ
|

T04147
W3551"

aoﬁmﬁm

B040825~

T04157"

——0

T04041

- T02084 TS4039 ¥,
Homomw
T02084 :
702092 o
~

T04109<

—

TINT04139

~=F ~TU0266-7

TS4040

SEMM

T04040

T04105

$S303

B051304
4

@y

T04140

AN
T04152
T04140

\®\

B101504

PN

T04109 T04014

T04130

T04041

BS312

BS310

T04041
|

T04041 =

/wqc%mo. ‘

8
\&Z

702093

|

T04006

T02084




Parts list for TM4 off-road buggy - 1

TMABZ {4611

T04100

T04101

T04102

T04103

T04104

Main Chassis

3)
o)
o
o

— 3

O

©

g

Front Top Deck

Cl o)

— 3

© o

Rear Top Deck

Motor Mount

Motor Mount-F

FIKE 1pcs B4R 1pcs JFEZH4R 1pcs IJAEE 1pcs I3k FE-F 1pcs
T04105 T04106 T04107 T04108 T04109
M3x3 Screw
G DT mmm» OO T T Tm—
{ [ ] “ [ ] ) 1242 2pcs
3x32 Arm Pin 3x33 Arm Pin 3x45 Turnbuckle 3x35 Turnbuckle Swaybar Ball Stud
3x321EEEH 2pcs 3x33IEEE 2pcs 3x45HI#F 2pcs 3x35HI4F 1pcs BHFATERSL 2pcs
W463 T04112 T04113
Left t 1pcs

S

4x6x3 Washer ==<) | Right Tpcs Wheelbase Washer
HE ) Front Lower Arm Rear Lower Arm IR 4 0 Degree
pes A NEE a NMEE pos CRIFE10° 1pcs
TU0442W TU0444W T04114 T04115 T04116
M3x8 Screw
@l—':@ ar @ #842 1pos
= 0

Front Wheel Rear Wheel 62mm Rear CVD Bone 74mm Front CVD Bone 85mm Center CVD
BIZHE 2pcs BEHE 2pcs 62mmfSCVD'E 2pcs 74mnmBICVDE 2pcs 85mm=CVD 1pcs
T04117 T04118 T04119 T04120 T04121
M3x8 Screw
4242 1pcs E-El w

95mm Center CVD
95mmAACVD 1pcs

Front CVD Axle
HICVDH 2pcs

Rear CVD Axle
JGCVDEH 2pcs

Slipper Shaft
R 1pcs

Slipper Spring
BRI 1pcs

T04122 T04123 T04124 T04125
- [ Il e
[:g S S Body . M3;(3 Screw
er\icz >aver o teering Buffer Spring 244 1pcs
A3 1pos $EEARE 1pos ) i
Center Diff Cover Center Diff Connecting Cup @ Buffer Prop Adjusting Nut Slipper Nut
thE FIRAR 1pcs hEREM 1pcs B ATIFEEIRNE 1pes HREEIR 1pcs
T04126 T04127 T04128 T04129 T04130
T o
O
A2 J

Spur Gear-80T
#H5-80T 1pcs

Arm Mount-FF
2B [E| ERE-FF 1pcs

Arm Mount-FR
BEEIEE-FR 1pcs

Arm Mount-RF
ZEEEFE-RF 1pcs

Arm Mount-RR
ZEEEEE-RR 1pcs




Parts list for TM4 off-road buggy - 2 TM4BL{EFE1-2

H134

T04132

T02087

W3551/T01014

IR

Small Clip  Small Clip Holder

T04131

Slipper Clutch Pad

:\\ Slipper Hub Set-A
N HFREE-A 1pcs

N .
‘ Slipper Hub Set-B

% Antenna Cap
REENE 1pos

Double-sided Tape
WHEAZ 1pcs

] )

3x5.5x1 Washer

ISR NS IEEEE R o i
bpoe SRR NBEIREERH 2pos HIREE-B Tpos Fena Gasing P 6pos
T04133 T04134 T04135 T04136 T04137
Left Tpes Right Tpcs Left Tpcs. Right 1pcs Left 1pcs
A\ / ) 1 )
040, Right 1pcs
Steering Arm Rear Hub Front Shock Tower Rear Shock Tower Side Panel
ek %R AEEREERSR 1pcs JEEEEERSR 1pcs 4R
T04138 T04139
=<
1pcs \ ‘
OF
Q I I O Projection Cntrol Block-0  Projection Cntrol Block-1 Projection Control Block-2
1pos BEATIR-0 2pcs VTR 2pcs 22 2pcs
Front Gear-box Sway Bar Adjustment '@‘ Squat Adjustment Block-0 ®" Squat Adjustment Block-1
stz BHTAF %R 1pos X mmiE-o epos N pmimss tos
T04140 T04006 T04141 T04142
1pcs 1pcs 1pcs
1pcs A\ A\ 2x5 Screw
() [I:Il:m 844 4pcs
o 4=\ || |f uﬂﬂ]]@]
1pcs
Rear Gear-box Sway Bar Adjustment Steering Servo Horn Shock Ball Stud Hex Mount-14mm
ety ] BEARATEEEEE 1pcs #E{FRE 1pcs W EER LEKER 4dpos 7~FEE-14mm 4pcs
T04143 T04144 T04145 T04146 T04147
Front Car Shell Column
BIZERAE Tpos
Tail Gasket

Anti-collision Plate

Battery Holder

E#EBE 2pcs

Wing Mount

Rear Car Shell Column

Steering Ackerman Plate

BEtEMR 1pcs BER 1pcs RE2 2p0s REFHE 1pes ZPIEREIR 1pcs
T04148 T04149 T04014 T04150
©
N M3x10 Screw
‘\/ |°l_J°l_J°| ‘j 1242 4pcs

Servo Saver Top

ZMEE 1pcs

Servo Saver Bottom
ZHET 1pes

Servo Saver Left
LZMEEL 1pcs

Central Reinforcing Bar

FRAMES 1pcs

4.8mm Ball End-Long
4. 8mmEkLEE—4& 6pcs

©

4.8mm Ball End-Short
4. 8mmEkSkFE-%2 8pcs

T02029 T04151 T04152 T04153 T04154
4.8mm Ball End Swaybar Swaybar Swaybar Swaybar

4. 8mmEKLEE 6pcs

BEIRFF 2pcs

BE AT 2pcs

BEAF 2pcs

BEIRAT 2pcs




Parts list for TM4 off-road buggy - 3 TM4EZ&£1-3

T04155 T04156 TS4039 T02084 TS4040
- 3.0 E-rin
%%%% “ﬂl M;:Aaggfd 3.0 E#f gchs
Il:‘]]tl:@ ﬂ:ﬂ}l——"——l@ ~ Wi e I 6pes [ﬂ:ﬂ:“%
Y
74mm Front CVD 62mm Rear CVD Diff Gear Set M3 I\fylo Nut Diff Connecting Cup
74mmEICVD 2pcs 62mmf5CVD 2pcs EiREE RS pos EIREM 2pcs
TU0250-1 TU0250-2 T04158 B051004/T02100 ||B101504/T02099
€ 2.3 E-ring §d 2.3 Ering
2.3 E$A 4pcs 2.3 E#0 4pcs
([ I ] L 1] |:|:|-]I

Front Shock Absorber Shaft

Rear Shock Absorber Shaft

Front Shock Absorber Body

5x10x4 Ball Bearing

10x15x4 Ball Bearing

ATEEE 2S5 2pcs JRIEEEREM 2pcs BN ESEE S 2pcs & 6bpcs & bpes
T04159 TUO0250-5 TUO0250-8
1mm Washer-White Spring 9x1 O-Rin
@ H InEE L ot 0T
4pcs 4pcs 4pcs
1mm Washer-Black
ImE -2
4pcs ) 12x1 O-Ring )
Rear Shock Absorber Body Below Spring Mount End 2 5mm Washer-White 2.8x1.9 O-Ring 12x1 03 111);1 '55%';;'”9
EERBFES 2pcs HETEE 4pcs @ |:| 2. 5mmfER- 5 4pos 2, Z;ls‘? 2 4pcs tons
TU0250-7 TU0250-10F TU0250-10R T04160 T04161
Front Piston-Black
) BrsEE-2e
/' 2pcs @/
2pcs 2pcs
o\ Rear Piston-White
o | EEE-AE Shock Below Cover Spring Adjuster
J 2, Front Shock Absorber Spring-Medium Rear Shock Absorber Spring-Medium el = g SES
pes e YSE A e e BRTE dpos BBV 4oos
T04040 T04041 T04164
]
. 16T Gear 10x12x0.2 Washer
l:I 3_‘88’;11'?600”5%9 @ 16TiARE Tpcs 10x12x0. 288 F
1pcs 2pcs
10x12x0.2 Washer
@D‘ 10x12x0. 28+ 2pcs] _
j 4.8x1.6 O-ring )
. - M2.5x6 Screw Diff Pads 40T Gear 4.8x1.6 OFR Wing-Lexan
%%'j%uf;zg M2. 5x6822% 4pcs EEBE 1pcs 40T 1pes 1pcs BE# 1pcs
TUO0262-F TU0262-R TUO0260-F TU0260-R T02187
2pcs 2pcs 2pcs 2pcs
Front Shock Absorber Spring-Soft Rear Shock Absorber Spring-Soft Front Shock Absorber Spring-Hard Rear Shock Absorber Spring-Hard 5"8\ Ball End
AR E - R E - [pad gt T R EE - BKKEE 4pcs
H477 T02092 T04055 T04005 T02178
—— 2pcs 1mm Spacer 2mm Spacer
{ Ball Stud Sponge
i O T
ik 3x3 Screw
D = | O |
Aluminium Motor Gear-17T Ball Stud-Long )
o St £l Antenna Pipe Mount Servo Mount Battery Post
EEDIEE17T 1 S 2
BEESAE pes FATK 2pos KELEHE Tpos EBRALEE Bkt 2pos




Parts list for TM4 off-road buggy - 4 TM4EZ{H£1-4

TU0266-7 T04022 T01057 T04157 T04038

Below Spring Mount
@ end-Plastic —/

MERE-JEL 4pcs 208 o S %
é’\‘;?@‘ f:\?:rlf;fsstgber ToP %'Wﬁ: 4F:)cs E (l]i:m

B LS A dpos Spring Buckl CVD Shaft S S Post M3 S

5x4 Screw pring Buckle a ervo Saver Pos crew

@ G- m;ngﬂ;g 4pcs SHEHN 1pcs CVD3H 4pcs L2MFE 2pes M3MR22 6pcs
BS305/T08788 BS308/T01114 BS310/T01115 FS308/T01119 FS310/T01120

© (jwm

© (m

©) (e

© [

© [

M3x5 Screw M3x8 Screw M3x10 Screw M3x8 Screw M3x10 Screw
M3x58822 8pcs M3x812%2 10pcs M3x1082%2 10pcs M3x812%%2 10pcs M3x 108822 10pcs
FS312/T08805 FS315/T08807 CS310 SS303/T01122 SS308/T01095
©) [ (©) [ — © [ [ om © W
M3x12 Screw M3x15 Screw M3x10 Screw M3x3 Screw M3x8 Screw
M3x 128222 8pcs M3x 158242 10pcs M3x 108222 10pcs M3x38222 10pcs M3x8iRE%2 10pcs
P210/T04032 T02062 P208 B051304 B040803/T01074
@
—/ ) —/ \ ) )
2x9.8 Pin 5.8 Ball Stud 2x7.8 Pin 5x13x4 Ball Bearing 4x8x3 Ball Bearing
2x9. 8§t 6pcs k3K 4pes 2x7. 85M%t 6pcs 5x13x4%H7% 6pcs 4x8x34H7E 6pcs
W5802/86000 T04110 BS312/T01116 FS2506 T04035
@ Adjustment Nut
B RIZME 2pcs
© ol © (— om | -
5x8x0.2 Washer M3x10 Screw M3x12 Screw M2.5x6 Screw 3x51 Arm Pin
5x8x0.2#E 6pcs M3x108842 2pcs M3x1242%2 10pcs M2. 5x61842 10pcs 3x5132EE4H 2pcs
T02093 W3708/T02081 T04162 T04163 T04165
@ Ball Stud Sponge
BRSLIE4E Spes
Ejﬂl:mmmm
Ball Stud-Short 3x7x0.8 Washer Frot Shock Absorber

Fkk-%8 Spcs

3x7x0.8#F 10pcs

ATEERE RS

RS




TS424 TS425
CVD Shaft N CVD Shaft
& %) O & Q
CVD4l 1pcs O CVD3H 1pcs
. ! 98mm CVD Bone ) 105mm CVD Bone
2x9.8pin YD Small Umbrella Cup 98mOVDHIE 1pos 2x9.8pin - cyD Small Umbrella Cup 105mCVDFIE 1pes
$WE 1pcs WEt Tpos  GypINGIEAR 1pos

CVD/N =34 1pes

O

M4x4 Screw

Spring Buckle
Max48222 1pcs

M4x4 Screw
M4x4482% 1pcs

Spring Buckle

O

SHEI 1pcs SEH 1pcs
TU0451 TU0452
CVD Shaft 5 8 CVD Shaft an oy
CVD%f 1pcs CVD#l 1pcs
. o) 78mm CVD Bone ) 88mm CVD Bone
2x9.8 pin CVD Small Umbrella Cup 78mCVDIAIE 1pcs 2x9.8 pin CVD Small Umbrella Cup 88mmCVDIIE 1pcs
W Ipes  ovDNPIEAR 1pos ME Toos  cyp N PIEAR 1pos
M4x4 Screw M4x4 Screw

Spring Buckle

O

M4x48Z24 1pcs

MAx48222 1pcs

Spring Buckle

O

SEIN 1pcs SHEH 1pcs
TU0457 TU0458
CVD Shaft s CVD Shaft i 8
CVD#l 1pcs CVD%f 1pcs
) 63mm CVD Bone ) 105mm CVD Bone
2x9.8 pin CVD Small Umbrella Cup 63mmCVDIAIE 1pcs 2x9.8 pin CVD Small Umbrella Cup 105mmCVDF B 1pcs
$ME 1pcs WEE Toos  ouDINGIEAR 1pos

CVD/N3EHE 1pes

@ Mdx4 Screw Spring Buckle @ Mdx4 Screw Spring Buckle
W Max4i242 1pcs W Max48Z42 1pes .
EEN 1pcs SEEH 1pcs
TU0447 TU0448
CVD Shaft E CVD Shaft S E
CVD#l 1pcs CVD%l 1pcs
) 83mm CVD Bone ) 67mm CVD Bone
2x9.8 pin CVD Small Umbrella Cup 83mmCVDIIE 1pos 2x9.8 pin CVD Small Umbrella Cup 67mmCVDIAIE 1pcs
W oo ouDNPIERR Tpos W Tpes  ouDNGIEAR 1pos
M4x4 Screw M4x4 Screw

Spring Buckle

M4x448224 1pcs

O

Oy

MAx44822 1pcs

Spring Buckle

O

SEIN 1pcs SEIN 1pcs
TU0450 TS413
CVD Shaft E @
CVDE 1 S 0
pes . 62mm CVD Bone
2x9.8 pin CVD Small Umbrella Cup 62mmCVDFIE 1pos
WEE Toes Gy IR Tpos
M4x4 Screw Gear-16T Gear-40T

@ Spring Buckle

M4x48R22 1pcs

O

N H-16T 1pes

A HE-40T 1pes

FHEFN 1pcs
Model Center Front CVD |Center Rear CVD | | TU0456
TS4 TS424+TS413 TS425+TS413 CVD Shaft
CVD#H 1pcs @_——_—ﬂ:)
TM4 TU0451+TS413 | TU0452+TS413 296 o 74mm CVD Bone
TM4-“15""| TU0457+TS413 | TU0458+TS413 B 1005 ot e AmODRE: tpos
T4 V3 TU0451+TS413 |TU0451+TS413 M4x4 Screw @ Spring Buckle
TCO04 TUO0447+TS413 | TU0448+TS413 T WAREE Tpos WEN Tpos
TRO4PRO | TU0447+TS413 |TU0450+TS413 T04022 T01057
TM2 V2 TU0456+TS413
TM2 TU0447+TS413 —
TM2 SC TS425+TS413 g{ 9 :;;8 pin i
4pcs g
Spring Buckle CVD Shaft
SAEEH 1pcs CVD#H 4pcs




Driver

Track / City

Event

SETUP SHEET for the TeamC TM4

Date / /

[0 Sandy

O Smooth O Low traction

O Wet

O Bumpy

O Softdirt [ Grass O Hard soil [ Clay

[ Dry

0 Med traction [JHigh traction

[ Dusty J Other

I BT L[/l Shock Mounting&Camber link

Toe-in (+)/Out (-) °
Bump Steep Spacer

Anti-roll bar: [J mm

t

o

Camber

Washers
mm

# Washers

ot
=

| Front Shocks |

OBlack

1

Ride height 2
Shock Mounting&Camber link Rear Shocks
12 Anti-roll bar: O mm 8 8 DFF
Camber ° 8 8 OFR Spring(color)
123 OBlack
00~ D
P Qil wt
URR Piston#_
Wheelbase
[ Long
O Medium
Ride height O Short
Front Diff Brand Brand
Oil wt Oil wt
Front Tires&Wheels Rear Tires&Wheels
Front Tires Rear Tires
Inserts Wheels Inserts Wheels
|__omer NN
Servo Motor Wing
Esc Pinion/Spur / Wing Angle J4° [J10°
Batteries




www.teamcrac





